
MIT OpenCourseWare
http://ocw.mit.edu 

2.500 Desalination and Water Purification 
Spring 2009 

For information about citing these materials or our Terms of Use, visit: http://ocw.mit.edu/terms. 

http://ocw.mit.edu
http://ocw.mit.edu/terms


Water/Wastewater Literacy, 
“Sustainable Sanitation” and 

“Blue Development”
Guest Lecture for 

Desalination and Water Purification (2.500)
April 30, 2009

Susan Murcott, Senior Lecturer
MIT, Civil and Environmental Engineering Department

Courtesy of Neil Tangri. Used with permission.



Water Supply and Distribution

Listed by the National Academy of Engineering asListed by the National Academy of Engineering as 

44thth Greatest Engineering Achievements of the 20th C.Greatest Engineering Achievements of the 20th C.
[...]
activated sludge secondary treatment, 
including sludge handling (based on 
Mexico City data) 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



OVERFLOW RATE 

ADVANTAGE 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



CEPT: TSS vs. Overflow Rate


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



CEPT: BOD vs. Overflow Rate


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Rate Comparisons 
Hydraulic Retention 


Time (hours)

Stabilization Ponds (Lagoons) 48-120


Biological Secondary Activated 20-30

Sludge (Extended Aeration)

Upflow Anaerobic Sludge 8-10

Blanket (UASB)


CEPT < 2


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Applications


•	 Existing treatment plant upgrade: Increased 
capacity allows inexpensive way to upgrade
existing wastewater treatment plants 

•	 New plants: able to increase the throughput and
therefore, reduce the number of tanks needed
(When Stonecutters Island, Hong Kong switched
from conventional primary to CEPT, the number
of settling tanks was reduced by 2/3rds. 

•	 Staged Development: CEPT is an effective 1st 

stage of treatment. It may be followed by
biological treatment if desired. Subsequent
biological treatment will be smaller and more
efficient because of reduced organic load and
increased solubility of the CEPT effluent 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



PERFORMANCE 

ADVANTAGE 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



  

Level of Treatment and Results

Treatment 
Type 

TSS % 
Removed 

BOD % 
Removed 

P % 
Removed 

Sludge Produced 
(Dry wt./day) 

Primary* 55% 30% 38% X 

CEPT 
(date from 
previous 
slide) 

81% 60% 87% 1.33 X (TSS) 
0.12 X (Chemicals) 
1.45 X (Total) 

Primary + 
Activated 
Sludge* 

85% 85% 38% 1.42 X (TSS) 
0.48 X (New biomass) 
1.90 X (Total) 

From: National Research Council (1993): Averages based on a survey 
of > 100 US public municipal wastewater treatment plants 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Removal of Contaminants with 

CEPT: USA, Canada, Norway 


Flow (M. 
m3/day) 

TSS% BOD% P% Toxics % 

Los Angeles-Hyperion 1.4 83 52 80 

Los Angeles – JWPCP 1.5 78 42 

Orange Cty #1 0.2 65 38 

Orange Cty #2 0.7 71 47 

San Diego – Pt. Loma 0.7 80 57 80 

Tacoma, WA 0.02 96 85 90 73 

Sarnia, Canada 0.04 80 50 

Oslo, Norway 0.4 92 85 95 

Norway (ave. of 23 
plants) 

84 81 90 

AVERAGE 0.6 81 60 87 73 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



TSS Performance vs. Cost


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.

Image removed due to copyright restrictions.
Please see Fig. D.4a in Managing Wastewater in Coastal Urban Areas.

Washington, DC: National Academies Press, 1993.



Phosphate Removal in Rio de 

Janeiro


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



ENERGY 

ADVANTAGE 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Wastewater Treatment & Energy Use 
•	 US publicly owned wastewater treatment 

works (POTWs) are net consumers of 
energy. They consume 0.32 % of total
national energy use, or about 4% of total 
national electricity use. 

•	 Wastewater treatment works typically 
account for 15% or more of a municipality’s
energy budget. 

•	 Inefficiencies means that there are significant 
opportunities for energy conservation and 
demand-side management. 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Primary and Secondary Energy


•	 Primary energy is the energy employed in
operation of a facility, such as electricity
used in various processes, heat. The
major primary energy sources are electric
power, natural gas, diesel fuel, gasoline. 

•	 Secondary energy is the energy needed in
the manufacture of materials to construct 
the facility, the construction itself, and the
energy associated with chemical use,
labor, transportation. 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Wastewater Treatment & Energy Use


•	 The energy use associated with operating 

a wastewater treatment plant depends on 

the level of treatment, plant size, location, 

pumping needs and other factors.


•	 Pumping is often the largest energy 

consuming process. 


•	 Aeration also consumes huge amounts of 

energy


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



  

      

        

         

      

Kwh/Million Gallons Treated 

for Urban Water/Wastewater - California


California Energy Commission, 2005 CE-700-2005-001-SF 

North South 

Supply & Conveyance 150 (4%) 8,900 (70%) 

Water Treatment 100 (3%) 100 (1%) 

Water Distribution 1,200 (30%) 1,200 (9%) 

Wastewater Treatment* 2,500 (63%) 2,500 (20%) 

Total 3,950 (100%) 12,700 (100%) 

* Mainly for aeration in biological secondary treatment

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Energy Usage for 3 Treatment Systems

for a 4,000 m3/day plant


( kwh / yr x 10-3)


Primary CEPT Primary + Act. 
Sludge 

0 

100 

200 

300 

400 

500 

600 

700 

K
w

h 
/ y

ea
r x

  1
0 -3

 

Electricity 
Fuel 
Construction 
Chemicals 
Parts & Supplies 
Total 

(Adapted from Tchobanoglous, 1985)


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



COST 

ADVANTAGE 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Mexico City Cost Comparison

Construction O&M 

(US$/Capita) (US$/yr/capita) 

Primary Treatment 10 0.1 

CEPT 5.5 1.3


TOTAL CEPT 56.3 3.5


TOTAL Primary + 2nd 
103.9 5.7Biological Act. Sl. 

Per capita costs based on estimate of 1.5M people served 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Examples


CEPT Treatment Plants


or 


CEPT Pilot Treatment Plant 

Studies 


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Hong Kong Stonecutters Island


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Stonecutters Island, Hong Kong

Wastewater Treatment Plant


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Largest CEPT Plants in Operation


•	 Hong-Kong - Stonecutters Island 
– 40 m3/s capacity.; 3 million people (16m3/s avg. flow) 
– 10 mg/L FeCl3 + 0.15 mg/L Anionic Polymer 
– 80% TSS; 70% BOD Overflow rate = 85 m/d 
– Presence of seawater in sewage – may assist in 

coagulation/flocculation 

• San Diego - Point Loma = largest US CEPT 
Plant

– 10 m3/s; 1 million people

– 35 mg/L FeCl3 + 0.25 mg/L anionic polymer 
– 80% TSS, 60% BOD 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Mexico City Sewage


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Ascaris Infection Risk


ZONE Individual 
Studied 

# of 
infected 

% Relative Frequency 

In children from 0 to 4 years old / Population over 5 years old 
Dry Season 

Tula 341 / 759 34 / 94 10 / 12.4 18 / 12.7 
Alfajayucan 327 / 809 2 /  8 0.6 / 1.0 1 /  1 

Rainy Season 
Tula 335 / 698 46 / 115 13.7 / 16.5 5.7 / 14.4 
Alfajayucan 356 / 855 9 /  10 2.5 / 1.2 1 /  1 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Mexico City Schematic


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Agricultural Reuse of Wastewater from 
Mexico City to Hidalgo is best 

accomplished by CEPT (low helminth, 
mid-organics, mid-nutrients, low cost 

Process 

Influent 

Effluent Helminth 
(egg/l) 

250 

Organic Matter 
Concentration 

High 

Nutrient 
Concentration 

High 

Cost 

N/A 

Primary 40 High High Low 

CEPT 1-5 Moderate Moderate Low-Mod 

Primary +2nd 

Biol 
1-3 Low Mod-Low High 

PT+2nd 

Biological 
+Sand Filters 

<1 Low Low Very high 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Mexico City Cost Comparison

Construction O&M 

(US$/Capita) (US$/yr/capita) 

CEPT Tank 5.5 1.3 

Primary Treatment 10 0.1


TOTAL CEPT 56.3 3.5


TOTAL Primary + 2nd 
103.9 5.7Biological Act. Sl. 

Per Capita costs based on estimate of 1.5M people served 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



CEPT in Rio de Janeiro


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



2 CEPT Plants in Rio de Janeiro

Pavuna and Sarapui 

– Two wastewater plants of 1.5 m3/sec 
– Treat 30% of Rio’s wastewater 
– Biological Treatment “on hold” due to 
success of these CEPT plants 

Parameter TSS BOD COD 

% Removal 70% 60% 70% 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Rio CEPT Results


Month 
(1999) 

Pavuna STP 

BOD Re

Sarapuí STP 

moval (%) 

Pavuna STP 

TSS Rem

Sarapuí STP 

oval (%) 

December 

November 

October 

September 

August 

July 

June 

50.0 

63.2 

59.7 

69.6 

60.8 

69.9 

63.3 

-

43.0 

41.1 

42.1 

39.0 

42.7 

-

67.7 

52.6 

55.3 

70.4 

65.4 

62.9 

78.5 

65.0 

65.1 

75.1 

85.1 

82.1 

65.0 

67.1 

AVERAGE 64 41.5 65 72 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Phosphate Removal in Rio de 

Janeiro


Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Rio Sludge Treatment Costs


Sludge Treatment CEPT


Anaerobic Digestion R$M 18


Chemical Stabilization

R$M 10


(Lime) 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



Potential Treatment after CEPT


• Activated sludge is suboptimal 

• Biological aerated filters (BAF) 
or 

• Waste Stabilization Ponds 
(facultative or aerated lagoons) 

Courtesy of Donald Harleman and Frederic Chagnon. Used with permission.



RO in developing nations 
•	 Traditional large central system Æ for large cities 
•	 Small system with hand pumps, or solar energy Æ for 

small villages 

Energy intensive 

Need specialized personal 

What do you do with brine? If 
dead end, more fouling 

modular 

Membrane foulingSmall footprint 

$$Good water quality 

DisadvantagesAdvantages 

Sophie Walewijk, Stanford University 

Courtesy of Sophie Walewijk. Used with permission.



Cost of desalination 
•	 Steady unit cost decrease over time due to larger scale plants, 

technological advances, and integrated power-desalination 
projects 

12


• But still expensive


Seawater RO 

Seawater 
Distillation 

Brackish 
Water RO 

Water from Conventional Sources 

1950 1960 1970 1980 1990 

U
ni

t c
os

t, 
19

85
 $

U
S

/1
,0

00
 g

al
lo

ns 10


8


U
ni

t c
os

t, 
19

85
 $

U
S

/m
3 

6


4


2


Source: Chaudhry, 2003


Sophie Walewijk, Stanford University 

1 

2 

3 

Courtesy of Sophie Walewijk. Used with permission.

Courtesy of Shahid Chaudhry. Used with permission.



Unit cost of RO desalination over time 

Sophie Walewijk, Stanford University 

Courtesy of Sophie Walewijk. Used with permission.

Location and year of contract

Total water cost for seawater RO membrane projects (1991-2003).

Santa
Barbara
1991

Bahamas
1996

Dhekelia
1997

Larnaca
1999

Trinidad
2000

Tampa
2000

Ashkelon
2001

Singapore
2003

To
ta

l w
at

er
 c

os
t (

$ 
/ m

3 )

0.0

0.5

1.0

1.5

2.0

Figure by MIT OpenCourseWare.



RO Achilles' heal: membrane fouling 

0.1 M NaCl, pH 5.6 – 6.0

Source: Fouling of RO by Al2O3 colloids
 Effect of pH on organic fouling(Zhu et al, 1995) 

(humic acids) 
Soure: Tang et al. Environmental Science 

Sophie Walewijk, Stanford University and Technology – 41 (2007) 942-949 

Images removed due to copyright restrictions. Please see:
Fig. 6a in Zhu, Xiaohua, and Menachem Elimelech. "Fouling of Reverse Osmosis Membranes 
by Aluminum Oxide Colloids." Journal of Environmental Engineering 121 (December 1995): 884-892.
 

and

 
Fig. 3e and 4b in Tang, Chuyang Y., Young-Nam Kwon, and James O. Leckie. "Characterization of 
Humic Acid Fouled Reverse Osmosis and Nanofiltration Membranes by Transmission Electron Microscopy 
and Streaming Potential Measurements." Environmental Science and Technology 41 (2007): 942-949.

Courtesy of Sophie Walewijk. Used with permission.



Energy use for desalination 
Range of Energy Use of


different Desalination Technologies


Technology Energy Use 
kJ/kg 

MSF 95-299 

MED 95-275 

VC 14-120 

RO (seawater) 11-61 

RO (brackish) 7.2-11 

ED (brackish) 0.4-4 

source: Miller, 2003. From CEE 265C lecture notes 

Research areas:

- energy sources: hand pumps, solar, wave energy

- materials: cheaper and less fouling

- reduction of energy with energy recovery system (a standard today)


Sophie Walewijk, Stanford University 

Courtesy of Sophie Walewijk. Used with permission.



Brine disposal 

•	 75% recovery means there is 25% concentrated 
waste Æ what do you do with this? 
– Back into the sea 
– Dry it and dispose of it

– … 


Sophie Walewijk, Stanford University 

Courtesy of Sophie Walewijk. Used with permission.



Some alternatives to RO 

• Rain water harvesting 
• Solar Distillation: will remove salt 
• Blending waters 

Sophie Walewijk, Stanford University 

Courtesy of Sophie Walewijk. Used with permission.

Images removed due to copyright restrictions. Please see:
http://www.brokencitylab.org/wp-content/uploads/2008/12/rainwater-collection2.jpg

http://www.indiatogether.org/photo/2004/images/env-rwhsaree.jpg

http://www.yp-connect.net/~hannagan/images/still.gif

http://www.brokencitylab.org/wp-content/uploads/2008/12/rainwater-collection2.jpg
http://www.indiatogether.org/photo/2004/images/env-rwhsaree.jpg
http://www.yp-connect.net/~hannagan/images/still.gif


Forward Osmosis for disaster relief 

Source: sea-pack.com 

Sophie Walewijk, Stanford University 

Courtesy of Sophie Walewijk. Used with permission.

Image removed due to copyright restrictions. Please see:
http://www.sea-pack.com/images/products/seapack_parts.jpg

http://www.sea-pack.com/images/products/seapack_parts.jpg



